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5. Name of Assistant Engineer: =" W‘ﬁ S
6. Name of Executive Engineer: - --ﬁ}&!ﬁ .....................................
7. Name of Contractor/Agency: U Hopnsde Ly —ﬁ?&nﬁ- ................
8. Name of Officer collecting sample: - : :: e
9. Date of collection/Date of filling frog: ~ -====-== ANV T A 774V
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13. Nooof specimen sent for testing: — e
Specimen relating to work mentioned above is/are sent for testing. It is certified that the sample/

samples marked----3-----has/have been taken in my presence which represent 282 quantity
of works/supply made at site/store. -
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Incharge of work taking sample (Ff AE)
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No. SE (QCYAE (Leb.)/201§-19/D- 4 Date: 3¢ /

TestNo, 15 Date: 29.¢.17 832 /cg }7

Date of Receipt; 19.6+1 7
Date of Testing: 2964/ )
(A) COMPRESSIVE STRENGTH

S. No Dimensions Maximum | Compressive [ Av. Comp
Length Width Area Strength. | Strength | Strength.
(cms) (cms) (sg.cm) Failure (T) | Failure (kg/sq.cm) | Kg/sg.cm

15 2d.00 X fjro0 = 242 .00 22:00 Se.97

2 21.86 x Qo = 223.28 2000 902

3. 2402 (060 = 226.8¢ 2000 B8 fe 9.7

4. 21.50x 1050 = 2007 2000 8855

3 22.007 lo'sv = 23/. 60 2)- oo Go. 3o ECEPTABLE

Tested in my presence
{B) DIMENSION TEST FOR 20 BRICKS

I Length
Py Width No~ Asksp for J
3. Height :

Only testing has been conducted in this laboratory. The sample/samples has/;;\éy been collected and
handed over by the field staff of the concerned division. 92&-,\\(9\ A
Assistant-Engineer (QC-Leab)

DUSIB, Vikas Kutir, [TO
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